
( 

( 

·1-cr~r:i, I iOl/ __ L 

ADAPTIVE MANAGEMENT PLAN 

Tomah Wastewater Treatment Facility 
City of Tomah, Wisconsin 

January 2017 

TOWN & COUNTRY ENGINEERING, INC. 
Madison ♦ Rhinelander ♦ Kenosha 

2912 Marketplace Drive, Suite 103 • Madison, WI 53719 • (608) 273-3350 • tce@tcengineers.net 



( 

( 

( 

ADAPTIVE MANAGEMENT PLAN 

City of Tomah, Wisconsin 
Wastewater Treatment Facility 

January 2017 

Table of Contents 

1. Introduction and Background ..................................................................... 1-1 
1.1 Introduction ........................................................................................... 1-1 
1.2 Existing Facilities .................................................................................. 1-1 
1.3 Phosphorus Compliance Evaluation ..................................................... 1-2 
1.4 Adaptive Management Eligibility ........................................................... 1-3 
1.5 Adaptive Management Plan Components ............................................ 1-4 

2. Watershed Description ............................................................................... 2-1 
2.1 HUG and Watershed Information ......................................................... 2-1 
2.2 Receiving Water Description ................................................................ 2-3 
2.3 Climate and Precipitation ..................................................................... 2-4 
2.4 Soil Types ............................................................................................. 2-5 
2.5 Land Use .............................................................................................. 2-5 
2.6 Wetlands .............................................................................................. 2-5 

3. Watershed Inventory .................................................................................. 3-1 
3.1 Point Sources-Current Phosphorus Loads ........................................... 3-1 

3.1.1 Municipal WWTFs .......................................................................... 3-1 
3.2 Nonpoint Sources of Phosphorus ......................................................... 3-1 

3.2.1 Areas of High Erosion .................................................................... 3-2 
3.2.2 CAFOs ........................................................................................... 3-2 
3.2.3 Barnyards ...................................................................................... 3-3 
3.2.4 Streambanks .................................................................................. 3-3 
3.2.5 Phosphorus Non point Source Summary ........................................ 3-3 

3.3 Stream Monitoring Program ................................................................. 3-3 
3.3.1 Historic Phosphorus Data .............................................................. 3-3 
3.3.2 In-Stream Sampling Program ........................................................ 3-4 
3.3.3 Future Stream Monitoring Program ............................................... 3-4 

3.4 Required Phosphorus Load Reduction ................................................. 3-4 
3.5 Sensitivity Analysis ............................................................................... 3-6 

4. Project Planning ......................................................................................... 4-1 
4.1 Partners .......................................................................................... : ..... 4-1 

4.1.1 WPDES Permit Holder ................................................................... 4-1 
4.1.2 Town and Country Engineering ..................................................... 4-1 
4.1.3 Monroe County Land Conservation Department.. .......................... 4-1 
4.1.4 Local Landowners and Agricultural Producers ............................... 4-2 
4.1.5 Other Stakeholders/Partners ......................................................... 4-2 
4.1.6 Summary of Partners ..................................................................... 4-3 

4.2 Areas of Phosphorus Reduction ........................................................... 4-3 

Tomah Adaptive Management Plan 
January 2017 



( 

( 

4.3 Nonpoint Source Management Measures ............................................ 4-4 
4.3.1 Nutrient Management Planning ..................................................... 4-4 
4.3.2 Cover Crops ................................................................................... 4-4 
4.3.3 Conservation Buffers ..................................................................... 4-4 
4.3.4 Tillage Changes ............................................................................. 4-6 
4.3.5 Manure Management.. ................................................................... 4-6 
4.3.6 Runoff Control from Barnyards ...................................................... 4-6 
4.3. 7 Stream bank Restoration ................................................................ 4-7 
4.3.8 Dredging ........................................................................................ 4-7 
4.3.9 Check Dams .................................................................................. 4-8 

4.4 Prioritization of Management Measures ............................................... 4-8 
4.5 Potential Non point Source Projects ...................................................... 4-8 

5. Project Implementation ............................................................................... 5-1 
5.1 Preliminary Site Visits ........................................................................... 5-1 
5.2 Identification of Reasonable Measures ................................................ 5-1 
5.3 Data Collection for Modeling ................................................................ 5-1 
5.4 Modeling ............................................................................................... 5-2 

5.4.1 SNAP-Plus ..................................................................................... 5-2 
5.4.2 BARNY .......................................................................................... 5-2 

5.5 Determine Load Reduction ................................................................... 5-3 
5.6 Cost-Share Agreements ....................................................................... 5-3 
5. 7 Installation of Management Measures .................................................. 5-3 
5.8 Verification of Installed Management Measures ................................... 5-3 
5.9 Annual Reporting .................................................................................. 5-4 
5.1 O Implementation Schedule .................................................................. 5-4 

6. Financial Evaluation ................................................................................... 6-1 
6.1 Cost Estimate ....................................................................................... 6-1 
6.2 Funding Sources .................................................................................. 6-1 
6.3 Financial Security ................................................................................. 6-1 

Tomah Adaptive Management Plan 
January 2017 

ii 



( 

( 

Table 1-1 
Table 1-2 
Table 2-1 
Table 3-1 
Table 3-3 
Table 4-1 
Table 5-1 
Table 6-1 

TABLES 

Tomah WWTF Loading Conditions .............................................. 1-2 
DNR Adaptive Management Components ................................... 1-4 
NOAA Climate Data ..................................................................... 2-4 
Effluent Phosphorus Summary .................................................... 3-1 
Phosphorus Reduction Sensitivity Analysis ................................. 3-6 
Roles and Responsibilities ........................................................... 4-3 
Permit Term 1 Implementation Schedule ..................................... 5-4 
Adaptive Management Cost Estimate .......................................... 6-1 

FIGURES 

Figure 2-1 
Figure 2-2 
Figure 2-3 
Figure 4-1 

HUC 10 and LLR Watersheds ...................................................... 2-1 
HUC 10 Watershed ...................................................................... 2-2 
HUC 12 Watershed ...................................................................... 2-3 
Potential Stream bank Restoration Area ..................................... 4-1 O 

Appendix A 
Appendix B 
Appendix C 
Appendix D 
Appendix E 
Appendix F 
Appendix G 
Appendix H 
Appendix I 

Tomah Adaptive Management Plan 
January 2017 

APPENDICES 

In-Stream Phosphorus Data 
Watershed Maps 
Receiving Water Information 
Watershed Soils Data 
Land Use Data 
Wetlands Information 
WWTF Effluent Phosphorus Data 
EVAAL Results 
Financial Security Statement 

iii 



( 

( 

( 

1. INTRODUCTION AND BACKGROUND 

1.1 Introduction 

In 2010 the State of Wisconsin modified NR 102 and NR 217 to include new water 
quality based effluent limits for phosphorus. As a result, wastewater treatment 
facilities (WWTF) have begun to receive water quality based phosphorus limits in 
their new or re-issued WP DES permits. As a part of the new rule WWTF permits 
include a compliance schedule to evaluate compliance with these new effluent 
limits. The Tomah WWTF received a re-issued permit in December of 2012. The 
re-issued permit includes an interim phosphorus limit of 1.0 mg/L for monthly 
averages, a compliance schedule of 7-9 years with annual requirements, and a 
target effluent limit of 0.075 mg/L for a 6-month average, with 0.225 mg/L being 
the limit for monthly averages. 

The City of Tomah analyzed compliance options in the November 2015 
Phosphorus Compliance Alternatives Plan and selected Adaptive Management, 
due to the uncertainty of the impact future TMDLs will have on the City's discharge 
limit. 

1.2 Existing Facilities 

Wastewater flowing to the Tomah WWTF comes from a combination of residential, 
commercial, and industrial sources. The population of the City is 9,093 people 
based upon the 2010 census. The Department of Administration (DOA) estimates 
the City will continue to grow, with a population projection of 10,860 by the year 
2035. The WWTF has three -significant industrial dischargers: Band Box (a 
commercial laundry) Toro (lawn equipment manufacturer), and Cardinal TG (a 
tempered glass manufacturer). 

The WWTF is located on the east side of the City, near the split of the Interstates 
90 and 94 and south of the South Fork of the Lemonweir River. Treated effluent is 
discharged to this river via a 36" outfall pipe extended north to the diffusers located 
in the river. 

The WWTF, constructed in 1998, includes preliminary treatment (influent 
screening, grit removal, flow metering, and sampling), fermentation tank, selector 
basins, activated sludge oxidation ditch with enhanced biological phosphorus 
removal, final clarification, UV disinfection, re-oxygenation, effluent flow metering, 
and sampling. 

Waste activated sludge (WAS) is stored in aerobic tanks, fed to a belt filter press 
for dewatering, and treated to produce a Class A exceptional quality biosolids 
through lime stabilization. Stabilized sludge is land applied on nearby agricultural 
fields, while the filtrate from the belt filter press is equalized prior to being pumped 
to the head of the WWTF for treatment. 

Tomah Adaptive Management Plan 
January 2017 

1-1 



( 

( 

Other than minor issues associated with age, the Tomah WWTF is in good 
condition with adequate capacity for the foreseeable future. Wastewater flow to the 
WWTF averages 1.18 million gallons per day (MGD) based upon data from 2009 
through August 2015. Average influent BOD and TSS is 3,423 pounds per day and 
3,623 pounds per day, respectively. The WWTF's current and design loadings are 
summarized in Table 1-1 below: 

Table 1-1 
Tomah WWTF Loadings Summary 

Parameter Current Design % Design 
Average Flow (MGD) 1.18 2.282 52% 
Max Day Flow (MGD) n/a 6.400 
BOD (lbs/day) 3,423 4,500 76% 
TSS (lbs/day) 3,623 4,750 76% 
TKN (lbs/day) 220 (NH3) 540 41% 
Total Phosphorus (lbs/day) 59 190 31% 

1.3 Phosphorus Compliance Evaluation 

Per the requirements of the 2012 WPDES permit and its phosphorus compliance 
schedule, the City of Tomah completed a phosphorus compliance evaluation for 
the treatment facility, which consists of a series of annual reports. 

For the year one report (November 2013),Tomah created an optimization plan for 
its facility. The optimization plan identified the following six "Actions Plans" in order 
to reduce the effluent phosphorus concentrations: 

1. Contact major industrial contributors to optimize pre-treatment systems 
and minimize spike loadings. 

2. Contact local establishments to minimize loadings associated with wet 
manufacturing processes, cleaning processes, and detergent products. 

3. Collect hauled waste data. 
4. Collect recycle loading data. 
5. Electronic tracking of hauled waste, industrial and recycle loading data. 
6. Review and optimize polyphosphate use in drinking water systems. 

For the year two report (November 2014) the city generated a phosphorus planning 
update, which summarized the progress of the optimization plan, as well as 
identified the possible compliance options for the facility. The compliance 
alternatives included: 

1. Mechanical upgrade to the existing facility. 
2. Consolidation with nearby sewerage system. 
3. Alternative discharge locations. 
4. Watershed based approaches. 

a. Water Quality Trading 
b. Watershed Adaptive Management 

5. Water quality variance 

Tomah Adaptive Management Plan 
January 2017 

1-2 



( 

( 

6. New statewide phosphorus variance 

The year three report (November 2015) consisted of a phosphorus compliance 
alternatives plan. In this plan, the alternatives from the year two report were 
evaluated based on economic and non-economic factors. Economic evaluations 
considered capital and operational costs through a present worth analysis. Non­
economic evaluation considered the feasibility, long term benefit to the City, and 
environmental benefits of each alternative. 

The lowest cost, feasible alternative was found to be Water Quality Trading 
followed by Adaptive Management and Disk Filtration. Due to the high level of 
uncertainty associated with the WWTF's future TMDL effluent limits, the City 
decided to pursue Watershed Adaptive Management. 

1.4 Adaptive Management Eligibility 

In order to be eligible for Adaptive Management, the Wis. Admin CodeNR 217.18 -
states the watershed in question must meet the following criteria: 

1. The phosphorus concentration in the receiving water exceeds the 
applicable water quality criteria. 

2. The amount of phosphorus coming from nonpoint sources (NPS) in the 
watershed exceeds the phosphorus loading from point sources or NPS 
must be controlled to comply with the water quality criteria. 

3. Filtration or equivalent technology is required to meet the WQBEL. 

Based on this criteria, the eligibility of the City of Tomah WWTF with respect to 
Adaptive Management is as follows: 

1. The median phosphorus concentration upstream of the effluent discharge 
is 0.15-0.24 mg/L, as calculated from sampling in 2012-2016. This exceeds 
the applicable phosphorus concentration of 0.075 mg/L for streams. A 
complete list of in-stream sampling data is attached in Appendix A. 

2. Per the DNR's Pollutant6 Load Ratio Estimation Tool (PRESTO) model, the 
Tomah WWTF discharges to a nonpoint source dominated receiving 
stream. The point to nonpoint source phosphorus ratio is 2:98. 

3. In 2013, the Tomah WWTF staff developed an Optimization Action Plan 
that determined that the WWTF is already optimized to a great extent, and 
thus additional optimization will not likely yield a significant reduction in 
effluent phosphorus level. It is anticipated that filtration of an equivalent 